DC

Development of an auditing methodology
for Irish wastewater treatment plants

Award: M.Eng
Student: Thomas Phelan
2016

School of Mechanical and Manufacturing Engineering
Dublin City University




Development of an auditing methodology for Irish
wastewater treatment plants
By

Thomas Phelan (B.Eng)

Supervisor: Dr. Lorna Fitzsimons
Second Supervisor: Dr. Yan Delauré

School of Mechanical and Manufacturing Engineering
Dublin City University

M.Eng
January 2016



Declaration
| hereby certify that this material, which | now submit for assessment on the

programme of study leading to the award of M.Eng is entirely my own work, that |
have exercised reasonable care to ensure that the work is original, and does not to the
[...]
sampling frequency and number of variables selected dictates the amount of data to
be processed. In many cases, to process all acquired data may require a computer
with above average processing capabilities. Not only can energy and power quality
data take a long time to process, water quality testing is also quite a time consuming
process. Consideration should be given to the method of water testing as some tests

for BOD can take up to one week to process.

3.2 Wastewater Treatment Plant Selection
In order to conduct the study a number of Irish WWTPs were selected. These plants

were chosen to be representative of the size and type of WWTPs across Ireland.
Appendix B shows the important characteristics of the five selected plants, including
information regarding the type of treatment technologies employed in each of the
plants, the influent characteristics and the plant loadings. Four of the five plants
underwent detailed nutrient testing over numerous days. This involved frequent
influent and effluent sampling. Where possible, daily composite samples were taken
at 4 hour intervals. In plants where this was not possible grab samples were taken at

8 hour intervals.

This was coupled with much higher frequency energy and power quality data
acquisition as well as daily flow data. Flow data was obtained at each plant from a

combination of sources: WWTP SCADA systems, plant flowmeters and the plant

55



caretaker’s daily logs. The level and availability of data acquisition equipment was a
significant issue throughout this study. Some plants lacked basic flowmeters and auto
sampling equipment, while none of the plants had energy monitoring equipment in
place. WWTP monitoring and optimisation relies heavily on accurate and consistent

data acquisition which cannot be obtained without the basic instrumentation.

Ammonium-nitrogen (NH4-N), total oxidised nitrogen (TON), nitrite-nitrogen (NO,-N),
and phosphate-phosphorus (PO4-P) concentrations were determined using a Thermo
Clinical Labsystems, Konelab 20 Nutrient Analyser (Fisher Scientific, Waltham,
Massachusetts, United States). Suspended solids (SS) were measured in accordance
with standard methods [106]. Total nitrogen (TN), total phosphorous (TP), total
organic carbon (TOC) and total inorganic carbon (TIC) were analysed using a
BioTector TOC TN TP Analyser (BioTector Analytical Systems Limited, Cork, Ireland) in
accordance with standard methods [106]. Biochemical oxygen demand (BOD) and
chemical oxygen demand (COD) were measured in accordance with standard

methods [106].

3.3 Plant descriptions
To understand the performance of a plant, it is important to investigate the plant

operations and to have an understanding of the flow routes of the wastewater (and

other flows) through the plant.

3.3.1 PlantA
Plant A is the largest plant in this study with a design capacity of 50,000 P.E. with

provision in the design to increase this capacity to 60,000 P.E.. In 2013, the calculated
organic loading indicated that the plant had exceeded the design capacity with a
loading of 63,306 P.E.. This loading increased from 37,221 P.E. the previous year and
was attributed in part to new developments in the surrounding area. The plant
personnel, however, were confident that the true loading is under the design
specification and attribute the high P.E. to possible inaccuracies with the plant

sampling procedure. In 2013, the influent composite sampler serving Plant A was

56



malfunctioning for a substantial period of the year resulting in the organic loading of
the plant being calculated, for the most part, using grab samples. This plant
discharges into sensitive waters (river), so nutrient reduction is a requirement. Figure
16 shows the wastewater and sludge flow through the plant. The inlet works consists
of bar screens and a circular grit trap and a washpactor system. The pre-treated
wastewater is then sent to primary clarifiers. Biological nitrogen removal is achieved
in the secondary treatment tanks which are separated into anoxic and aerobic zones.
Phosphorus reduction is also accomplished in the anoxic zone by ferric dosing.
Following secondary sedimentation the RAS is pumped back to the anoxic zone, the
WAS is pumped to the sludge handling zone and treated water is discharged into the
receiving waters. WAS is thickened in a Picket Fence Thickener (PFT) tank followed by
further thickening and dewatering in a centrifuge. The dewatered sludge
(approximately 18% dry solids) is collected and sent off-site for lime stabilisation. The
return liquor from the centrifuge is pumped back to the secondary treatment tank.
This plant also accepts sludge from other local wastewater treatment plants as well

as industrial and agricultural sludge.

This plant has the facilities on site for anaerobic digestion and biogas storage. The
plant operators have had issues with the anaerobic digestion equipment since the
plant was built. This has meant that the digesters have been out of commission for
the last number of years. During the assessment of this plant, there were upgrades
being made to the DO control system and the aeration tanks. The size of the anoxic

zone was being increased to optimise the nitrification/denitrification process.

57



. . Re-circulation
Ferric Dosing

|
Influent Pre- Primary Anoxic EA tionz Secondary [Effluent
Screening edimentation Zone eration zone edimentation
1

L) [

RAS

Polymer
Thickening WAS

_\lfw

PFT Centrifuges Disposal
Thickening g

Return Ligquor

Figure 16: Flow diagram for wastewater and sludge in Plant A

3.3.2 PlantB
Plant B has a design capacity of 12,000 P.E. and is currently operating above capacity.

The agglomeration is currently serving a P.E. of approx. 12,284. This plant discharges
into sensitive waters (river), and so nutrient reduction is again a requirement. Figure
17 shows the wastewater and sludge flows through the plant. The influent is pumped
from a deep sump to the inlet works. The inlet works consists of various sized bar
screens and a grit removal system (grit blower and classifier). After the pre-screening
the wastewater is transferred directly to the secondary treatment tank. In this plant
there are no primary sedimentation tanks. The secondary treatment tanks have
separated anoxic and aerobic zones for full biological nitrogen removal and additional
phosphorus reduction by ferric dosing. WAS is thickened in a PFT tank followed by

further thickening and dewatering in a centrifuge using the same methods as Plant A.

There were a number of operational problems within this plant over the period of the
auditing. After 2-3 days of the plant monitoring, the ferric dosing system was shut
down as the plant ran out of ferric chloride. Due to this the phosphorous levels
during the audit were higher than normal. There were also a number of mechanical
problems in the plant. One of the two centrifuges was not operational at all and the
other had issues with a broken seal. This meant that the only working centrifuge was

leaking return liquor and not operating at optimal efficiency.

58



Ferric Dosing Re-circulation
N

I
Influent Pre- Anoxic | . Secondary [Effluent
Screening Zone | Aeration Zone
1
A A
RAS
Polymer WAS
Thickenin
1 v

PFT
Thickening

Centrifuges

Return Liquor

Figure 17: Flow diagram for wastewater and sludge in Plant B

3.3.3 PlantC
Plant C has a design capacity of 12,000 P.E. and is operating below capacity. The

agglomeration is currently serving a P.E. of approx. 9,036. The plant operates with
similar technologies to Plant B and also discharges into sensitive waters (river). The
plant treats wastewater from domestic sources and imports sludge from
industry/agriculture. Figure 18 shows the wastewater and sludge flows through the
plant. The primary and secondary treatment operates using the same technologies as
Plant B. This plant, however, induces phosphate precipitation using pickle liquor
instead of ferric chloride. The pickle liquor is a by-product of the steel finishing
industry and is therefore a cost effective alternative [107]. WAS from the secondary
sedimentation tank is transferred into the PFT tanks. Additionally, any imported
sludge is screened and pumped into the PFT tanks. Further sludge thickening and
dewatering is performed using the same techniques as in Plant B. In addition to
primary and secondary treatment, Plant C also treats a small quantity of the effluent
with high speed filters which are capable of reducing suspended solids, chlorine, iron,
manganese, arsenic and other contaminants. This filtered effluent is used as wash
water for various pieces of equipment around the plant (e.g. primary screen

cleaning).

59



Plant C had a number of operational problems over the period of the audit. During
the initial plant assessment and monitoring phase the plant operators were making
adjustments to the aeration tank operations. They were also in the process of

replacing all fine bubble diffusers in the bottom of the aeration tanks.

Re-circulation

Ferric Dosini

Pre H A Effluent
Influent B Anoxic | . Secondary 2
: Aeration Zone
Screening Zone | edimentation Clear Water
. H Filtration | wash
F O
RAS Water
Imported
Sludge WAS Polymer
— Thickening
\ 4 4 1
Sludge Pre- PFT Centrifuges isposal
screening Thickening
Return Liquor

Figure 18: Flow diagram for wastewater and sludge in Plant C

3.3.4 PlantD
Plant D is the smallest WWTP in this study with a design capacity of 600 P.E.. This

plant was built to treat wastewater in a small rural community. Figure 19 shows the
wastewater and sludge flow through the plant. From 2001 to 2011, the population in
this town increased significantly, with a growth in that period of over 210%. The
agglomeration is currently serving a P.E. of approximately 1,024. This plant is
currently heavily loaded with a dry weather flow of 24Om3/day and the effluent is
discharged into sensitive river waters. The plant is built on a small footprint and has
limited space for expansion of the facilities. Ferric dosing is not employed in this plant
even though nutrient reduction is required by the EPA. The plant has frequently

failed EPA testing for reduction of BOD, ammonia and ortho-phosphate.

60



Secondary
edimentation

Aeration
Tanks

Screening

RAS
Sludge

Storage | Transferredto
sludge processing
Plant

Figure 19: Flow diagram for wastewater and sludge in Plant D

3.3.5 PlantE
Plant E is one of the smaller treatment plants analysed in this study with a design

capacity of 820 P.E. and a dry weather flow of 75m?3/day. The agglomeration is
currently serving a P.E. of approximately 590. This treatment plant is a good
representative of the many small wastewater treatment plants around Ireland. The
final effluent is discharged into sensitive river waters. The influent enters the inlet
works where pre-treatment screens remove rags and debris (see Figure 20). The
screened wastewater flows directly into the secondary treatment aeration tank
without primary sedimentation. Ferric dosing occurs in the aeration tank before the
activated sludge is transferred to secondary sedimentation. The RAS, as in all AS
systems is pumped back to the aeration tank. The WAS is stored in a sludge holding

tanks and transferred regularly to a sludge processing WWTP.

Ferric Dosing

Influent Pre- Aeration Secondary Effluent
Screening Tanks edimentation
N
RAS
Sludge

Storage Transferred to
sludge processing
Plant

Figure 20: Flow diagram for wastewater and sludge in Plant E

61



3.4 Equipment

3.4.1 Energy Monitoring
The choice of power/energy monitoring equipment was carefully considered. To

prepare for the energy audits, the chosen plants were analysed to assess the number
and sophistication of the monitors required to effectively conduct the audits at each
plant. The range of meters currently available varies in price and specification. Highly
sophisticated monitors can cost up to €10,000 whereas monitors in the low
specification range can cost less than €100. In order to perform an in-depth analysis
on any of the WWTP machinery, it was desirable to have an energy/power meter
with high specification and the ability to record a wide range of parameters. Table 7
shows the variables monitored in this study. The first column shows the list of
preferred variables, and where possible these variables were recorded. The second
column shows additional variables that can help with analysis of plant performance.
These variables, when recorded, facilitate a more in-depth diagnosis of individual

plant machinery as well as overall plant power quality.

Table 7: List of electrical variables recorded in this study including basic variables and additional
desirable variables

Basic Variables Additional Variables

Voltage (V) Current Harmonic Distortions (%)
Current (A) Voltage Harmonic Distortions (%)
Active Power (kW) Frequency (Hz)

Apparent Power (kVA) Unbalance (%)

Reactive Power (kVAR) Dips and Swells (%)

Power Factor Energy Losses (kWh)

Phaseangle(®) = -
Harmonic Distortion (%) -

Neutral Current (A) -

Additionally, due to the nature of the audit performed in this study (Energy, flow and
water quality), it was required that all measurements were taken simultaneously. For

this reason multiple energy/power meters were needed. All detailed analysis was

62



performed using the Fluke 435 Series Il power quality analyser (PQA), which is a high-
specification energy analyser. This device was used to monitor mains incomer and for
further diagnostic purposes. The PQA was supplemented with three Amprobe PQ 55A
energy analysers. These devices are mid-range cost and specification and were
capable of recording all basic variables. The Amprobe monitors were used primarily
on high powered blowers, pumps and sludge thickening centrifuges. Finally, eight Iso-
Tech IPM2005 meters were used to monitor smaller plant equipment. Although these
meters were capable of monitoring all basic variables, this could not be done
simultaneously. Table 8 outlines in more detail the basic specifications of each

metering device.

Table 8: Specifications of chosen power/energy meters

Sampling Harmonics

Monitor Power Capability Logger Freq. (Hz) (up o) Coms
Fluke 453 Mains  Singleand 3 phase  SDCard (8GB) 1.3 -4 50th USB
Series Il
?;nAprobe PQ Mains Single and 3 phase 21000 records 8.0e%-0.2 31st RS-232
Iso-Tech IPM Single and balanced 3 usB

B 1. -1
2005 attery 3 phase 8000 records 6e n/a optical

The determination of appropriate sampling frequencies was an important
consideration that was assessed and developed throughout this study. Sampling at
too high a rate reduced data storage capacity, whereas too low a rate risked missing
energy events. Table 9 documents the sampling frequency methodology and outlines

the frequencies used for different types of WWTP plant equipment.

Table 9: Sampling frequency methodology for WWTP equipment in this study

High frequency Moderate frequency Low frequency
(>2 recording/min) (1 - 2 records/min) (<1 recording/min)
Mains Power Unit All compressed air blowers Recirculation pumps
--- Primary grit blowers RAS pumps
- All sludge centrifuges WAS pumps

--- Influent and effluent pumps Centrifuge feed pumps

63



4 Results and Discussion
As discussed in Section 3, there were five WWTPs audited in this study. Energy and

power quality data was gathered along with composite influent and effluent samples
for water quality testing, and influent/effluent flowrate data. Additionally, local
rainfall data was obtained from Met Eireann and was included overlaid on the graphs
to help identify unexpected events. Table 10 shows a summary of the results of the
WWTP audits. Firstly, the table presents a general overview of plant capacity, flow
and energy data for each of the five plants. A summary of water quality data is then

presented for influent and effluent waters in each plant.

Table 10: Summary of energy, flow and water quality results for each of the audited plants

General Plant PlantA PlantB PlantC PlantD PlantE
P.E. Design 50000 12000 12000 600 900